



A Commitment to Caring

Tel 941-766-1584 || Fax 941-249-4609

Formulary Medications Available at the VBA Pharmacy

The Virginia B. Andes Volunteer Pharmacy is the only pharmacy in Charlotte County dedicated to providing free pharmaceutical care to the residents of our county. The patients that we serve are carefully screened and include the homeless, people who have lost their jobs and the working poor who cannot afford prescription insurance. Our mission is to improve access to medications, and provide healthcare advocacy and educational services to this underserved population.

- This formulary lists our most commonly prescribed medication that are readily available. Over 1000 additional medications are stocked, quickly available, or available through manufacturer assistance programs.
- Medications that are highlighted are processed by our Advocate Department through manufacturer (PAP) programs. In many situations, we are able to provide the first month supply of PAP medications. If the patient is going to be treated for a chronic condition, please write the prescription for a 90-day supply with appropriate refills.
- You are agreeing to therapeutic substitution unless “dispense as written” is handwritten on the prescription
- If a patient is out of refills for a medically necessary maintenance medication, our pharmacy may provide the patient with a 30-day interim supply until a new order is received.

Prescriber Name: _____ Prescriber Signature: _____

Prescriber or Facility Email address*: _____@_____ Date ____/____/____

ANALGESICS/ANTIARTHRITICS
Acetaminophen
Acetaminophen PM
Azathioprine
Celecoxib
Diclofenic Sodium
Hydroxychloroquine
Ibuprofen
Leflunomide
Meloxicam
Methotrexate
Methylprednisolone
Nabumetone
Naproxen
Naproxen + PPI (high G.I. risk factors)
Prednisone
ANALGESICS/ANTIARTHRITICS TOPICAL
BioFreeze
Diclofenac 2% Gel
Lidocaine 4% Cream
VPA Pain Cream (cyclob/diclofen/gabapen/lidoca)
ANTIBIOTIC/ANTIVIRAL (ORAL)
Acyclovir
Albendazole
Amoxicillin
Amoxicillin / Clavulanate
Azithromycin
Cefdinir
Cefuroxime
Cephalexin
Ciprofloxin
Clarithromycin
Clindamycin
Doxycycline
Levofloxin
Ivermectin
Metronidazole
Minocycline
Nitrofurantoin Mono/Macro (bid dosing)
Penicillin
Pyrantel Pamoate susp
Sulfasalazine
Sulfamethoxazole/Trimethoprim
Valacyclovir
Xifaxan
ANTICONVULSANTS
Carbamazepine ER tablets (Tegretol XR)
Gabapentin
Lamotrigine

Levetiracetam
Oxcarbazepine (Trileptal)
Phenytoin (Dilantin)
Primidone
Topiramate (Topamax)
ANTIDEPRESSANTS/ANTIANKXIETY
Amitriptyline (up to 150mg qd)
Bupropion
Bupirone
Citalopram
Doxepin
Duloxetine (Cymbalta)
Escitalopram
Fluoxetine
Mirtazepine
Paroxetine (not CR)
Sertraline
Trazadone
Venlafaxine
ANTIEMETICS
Metoclopramide
Ondansetron
Promethazine Tablets
Promethazine PLO Gel 50mg/ml
Promethazine Suppositories Compounded
ANTIFUNGALS (ORAL)
Clotrimazole Troche
Fluconazole
Griseofluvin
Itraconazole (preferred)
Ketoconazole
Nystatin Susp
Terbinafine
BEHAVIORAL HEALTH MEDS (STOCKED)
Apripazole
Divalproex
Haloperidol
Lamotrigine
Lithium Carbonate
Lithium Carbonate ER 300mg
Olanzapine
Oxcarbazepine
Quetiapine tablets
Quetiapine XR
Risperidone
Topiramate

Ziprasidone
BONE METABOLIC AGENTS
Alendronate
Calcitonin Nasal Spray
Calcitriol
Ibandronate
Vitamin D 1,000 to 50,000 units
CARDIOVASCULAR (ACE INHIBITORS)
Benazepril
Enalapril
Lisinopril (preferred)
Lisinopril/HCTZ
CARDIOVASCULAR (ACE II INHIBITORS)
Irbesartin
Losartin (preferred)
Losartin / HCTZ (preferred)
Telmisartin
Valsartin
Valsartin/HCTZ
CARDIOVASCULAR (ALPHA BLOCKERS)
Doxazosin
Prazosin
Terazosin
CARDIOVASCULAR (ANTITHROMBOTICS)
Clopidogrel
Warfarin
Xarelto
CARDIOVASCULAR (BETA BLOCKERS)
Atenolol
Atenolol/Chlorthalidone
Carvedilol
Labetolol
Metoprolol Succinate (qd)
Metoprolol Tartrate (bid)
Propranolol
CARDIOVASCULAR (CA CHANNEL BLOCKER)
Amlodipine
Diltiazem
Nifedipine
Verapamil
CARDIOVASCULAR (DIURETICS OTHER)

Acetazolamide 250 or 500 mg compound capsule
Amiloride/HCTZ
Chlorthalidone
Furosemide
Hydrochlorothiazide
Spirinolactone
Torsemide
Triamterene/HCTZ
CARDIOVASCULAR (DYSLIPIDEMICS)
Atorvastatin
Cholestyramine (42 dose/month)
Fenofibrates 48mg,54mg,145mg,160mg
Fish Oil (EPA/DHA)
Gemfibrozil
Lovastatin
Niacin ER
Pravastatin
Rosuvastatin (Crestor)
Simvastatin
CARDIOVASCULAR (OTHER)
Clonidine
Hydralazine
Isosorbide
Nitrostat
DENTAL
Amoxicillin
Benzocaine 20% gel
Chlorhexidane
Clindamycin
Ibuprofen
Magic Mouth Wash
SF 500 Tooth Paste
DERMATOLOGICAL-TOPICAL ANTIBIOTICS
Clindamycin Solution / Lotion
Gentamycin Cream / Oint
Metronidazole Gel / Cream
Metronidazole Vag Cream /Supp/Kit
Muprocin Oint
Neosporin Oint
Permethrin Lotion / Shampoo 1%
Permethrin Cream 5%
Silver Sulfadiazine
DERMATOLOGICAL-TOPICAL ANTIFUNGAL
Ciclopirox 1%
Clotrimazole

Clotrimazole / Betamethasone
Miconazole
Nystatin
Nystatin / Triamcinolone
Terbinafine Cream
Tolnafate
DERMATOLOGICAL-CORTICOSTEROID HIGHEST TO LOWEST POTENCY MAY BE COMPOUNDED IN CREAM, OINT, LOTION, SHAMPOO
Clobetasol propionate cream 0.05% I
Betamethasone dipropionate Oint AF 0.05% I
Betamethasone dipropionate cream AF 0.05%
Triamcinolone oint 0.1% III
Triamcinolone cream 0.5% III
Fluocinolone 0.025% IV
Triamcinolone cream 0.1% IV
Betamethasone valerate cream 0.1% IV
Triamcinolone 0.025% V
Fluocinolone 0.01% VI
Hydrocortisone 2.5% VI
Hydrocortisone 1% VII
DERMATOLOGICAL-TOPICAL -OTHER
Ammonium Lactate Cream / lotion
Benzoyl Peroxide Cream
Urea Cream 10% / 20% / 40%
DIABETES
Acarbose
DPP4 Inhibitors (Januvia, Tradjenta, etc)
DPP4 Inhibitors/Biguanides
Glimiperide
Glipizide
Glyburide
Gluburide/metformin
Incretin Mimetics (Victoza, Trulicity, etc)
Insulins
Pioglitazone
Test Strips and Glucometers
GASTROINTESTINAL AGENTS
5-Aminosalicylates
Amoxicillin/Clarithromycin/Omeprazole
Chlordiazepoxide/Clindinium
Dicyclomine
Docusate / Docusate Senna
Donnatal Tablets
Esomeprazole (Nexium)
Famotidine
Hyoscamine

Lactulose
Lansoprazole
Loperamide
Metoclopramide
Omeprazole
Pancrease
Pantoprazole
Ranitidine
Sucralafate Tablets
GENITOURINARY AGENTS
Doxazosin
Finesteride
Hyoscamine oral /sublingual
Oxybutynin ER
Phenazopyridine 95mg
Tamsulosin
Terazosin
Vesicare
HORMONAL AGENTS
Anastrozole
Biclutamide
BiEst / TriEst topical
Desmopressin
Dexamethasone
Estradiol tablets
Estradiol Vag Cream compounded
Fludrocortisone
Hydrocortisone
Letrozole
MUSCLE RELAXANTS
Baclofen
Cyclobenzaprine
Methocarbamol
Tizanidine
OPHTHALMIC (ANTIBIOTICS)
Ciprofloxin Opth Soln
Erythromycin Opth Oint
Gentamycin Opth Oint / Solution
Neomyc/Polymix/Dex Opth oint / Soln
Ofloxacin Opth Soln
Polymixin /Trimethoprim Opth Soln
Sulfacetamide Opth Soln
Tobradex Opth Soln
Tobradex / Dexamethasone Opth Susp
OPHTHALMIC (GLAUCOMA)
Alphagan P
Azopt
Brimonidine 2%

Dorzolamide
Dorzolamide / Timolol
Latanaprost
Levobunolol
Pilocarpine
Timolol
OPHTHALMIC (OTHER)
Ketotifen (Zaditor)
Ketorolac
Pheniramine/Naphazoline
OTIC
Antipyrine-Benzocaine
Cortisporin Otic Soln
Cortosporin Otic Susp
Deborox
Dexamethasone Opth used Otic
Ofloxacin
Zoto HC
RESPIRATORY (ANTI-HISTAMINES)
Cetirizine
Fexofenadine
Loratadine
RESPIRATORY (COUGH & COLD)
Antihistamine/Decongestant Cold Tab
Mucinex, Mucinex DM, Mucinex Sinus
Promethazine DM Cough Syr 6oz
Robitussin, Robitussin DM, Robitussin CF
RESPIRATORY (INHALED ANTICHOLINERGICS)
Incruse Ellipta - Umeclidinium Preferred
Spiriva Respimat - Tiotropium
RESPIRATORY (INHALED COMBINATION)
Advair - Salmeterol / Fluticasone Preferred
Anoro Ellipta - Vilanterol / Umeclidinium Preferred
Breo Ellipta - Vilanterol / Fluticasone Preferred
Combivent - Albuterol / Ipratropium
Stiolto Respimat - Olodaterol / tiotropium
Symbicort -Formoterol / Budesonide
RESPIRATORY (INHALED CORTICOSTEROIDS)
Arnuity Ellipta - Fluticasone 100 & 200mcg Preferred
Flovent - Fluticasone
Q-VAR - Beclomethasone
Pulmicort - Budesonide
RESPIRATORY (INHALED LABA)
Serevent Diskus - Salmeterol
Striverdi Respimat - Olodaterol
RESPIRATORY (INHALED NASAL)
Azelastine
Fluticasone

Ipratropium
RESPIRATORY (NEBULIZATION)
Albuterol 0.83%
Albuterol / Ipratropium 2.5mg / 0.5mg
Budesonide 0.25mg, 0.5mg
Foradil
Ipratropium 0.2mg/ml
Levobutanol 0.31mg, 0.63mg, 1.25mg /3ml
RESPIRATORY (OTHER)
Methylprednisolone Dose Pack
Montelukast
Mucinex
Prednisone